COMPONENT CODE | 71

INSTALLATION RE;:TOE' PO
MAN UAL © - P’age 1 of 24

This Parts & Service News supersedes the previous issuance, BA01014, dated August 20,, 2001. BA01014 should be discarded.

SUBJECT: INSTALLING AUTOMATIC LUBRICATION SYSTEM COMPONENTRY
ON BOOM AND BUCKET LINKAGE

PURPOSE: Provide instructions for local installation of automatic lubrication sy'stem to
boom and bucket joints.

APPLICATION: Komatsu Wheel Loaders: WA®800-2L A20001 thru A20019
WAS800-2LC A20020 & UP
WASB00-3LC A50001 thru A5)01«;
A50016 thr 1 ASHu22
WA900-1L A20001 - A200627
WA900-1LC A2001:38 *-+u A20021
WA900-3LC A5c91 “u A50015

FAILURE CODE: 7110Z9

DESCRIPTION: This bulletin provides recommendations fo. protecting lube system components
and for calculating grease deliver; ‘o (h< boom linkage.

Automatic lubrication systems are installe s on ~1achines for the purpose of increasing machine availabil-
ity time and reducing service costs. In the pas’ wheel loaders have not been able to successfully utilize an
automatic lubrication system on the t »~m because of exposure to materials such as falling rock that may
damage lube system componen.~. G her complications include failure to determine the correct injector
size and failure to properly « djust Je injectors for adequate lubrication.

A rework has been deve'~ped tu allow safe installation of automatic grease lines to boom and bucket
joints. The rework cons_.s Hf the installation of welded and bolted covers, guards, and other various
components to allc* 7 fo. protection of the lube system against external dangers. The information provided
in this bulletir uc'ua. 5 the following information, vital to successful installation of the automatic lubri-
cation syster o1. boom components:

* Injector s.ze, settings, and location

* A parts chart applicable to WA800/WA900 machines with standard and high-lift booms
» Welding specifications for rework of boom and linkage components

» Installation drawings for layout of injectors, piping, and protective covers

KOMAT'SU




Page 2 of 24

INJECTORS AND GREASE RECOMMENDATIONS

INJECTOR MODELS
- Lincoln model SL-1
Discharge: adjustable, 0.13 to 1.31 cc (0.008 to 0.080 in®) per cycle

- Lincoln model SL-11
Discharge: adjustable, 0.82 to 8.20 cc (0.05 to 0.50 in®) per cycle

LOCATION OF INJECTORS

* a bank of SL-1 injectors to be installed on the bellcrank

* a bank of SL-1 injectors to be installed on the right hand boom arm
* one SL-11 injector to be installed on the right hand boom arm

* one SL-11 injector to be installed on the left hand boom arm

D
F
B
A
Injector setting: full open
Injector output 5min | 10min | 15 min
Inject PN . A Cu.infrev | cc.rev cc/h ccth ccth
SL-1[ B ud” =t Tin, 016~.16 [262~262| 31.44 | 1572 | 10.48
SL-1 Fiont
[\ \
SL-1; C|v ucket link 016~.16 [262~262] 31.44 | 1572 | 10.48
] Rear
"SI 7 F[Bellcrank center .008~.08 [131~1.31] 1572 | 7.86 5.24
LL-1 F | Bellcrank center .008~08[131~1.31] 15.72 | 7.86 524
. oL-1]D|Bucket cyl. Rod .008~.08 [131~1.31] 15.72 | 7.86 5.24
SL-11] A]Bucket hinge (LH) [ 05~5 [82~82] 984 | 492 | 328 |
[sL-11]A[Buckethinge (RH) [ .05~5 [.82~82] 984 | 492 | 328 |

SL-1|E [Boom cyl. Rod (LH) .008~.08 |131~1.31] 15.72 7.86 5.24
SL-1|E [Boom cyl. Rod (RH) |.008~.08 |131~1.31] 15.72 7.86 5.24

SuppIyJ 70467

FIGURE 1. INJECTOR LAYOUT

BAOIOI4A



Page 3 of 24

PARTS LIST CHART
Part Number | Description Quantity | 800 Std. f—loi(-)Lift 900 Std. ?—Ioi(-)Lift
01571-01218 | Seat 2 X X X X
01573-24407 Seat 1 X X X X

g 195-54-23640 | Seat 3f(gtlai§t) X X X X

S | 416-878-1270 | Seat 12 X X X X

% [ 418:007-110 | Boss 2 x x x| x

E 425-46-12L40 | Seat 2 X x b Ux X

S | 427-595-1340 | Plate 2 X U - x

% 427-S95-1420 | Coupling 1 X X ) X X

% 427-S95-3230 | Plate 1 1 \ X X X

5 427-S95-3240 | Plate 1 X X X

= | 427-595:3250 | Plate Ioox x x x
427-895-3280 | Plate L x X X X
427-895-3350 | Plate /) X X X X
561-89-43120 | Boss I X X X X

<z 01571-01016 Seat ol 2 X X X X

E 01573-22306 Seat 1 X X X X

S | 01573-24409 | Seat 1 X X X X

E 425-895-1250 | Seat 1 X X X X

% 427-S95-1 go#}vgcket 1 X X X X

2 | 4278973510 1 Bracket 1 X X X X

; 427 €95 2'372 Seat 1 X X X X

_ 01571-uv1016 Seat 1 X X X X

é 427-895-A310 | Plate I ] X ] ]

; 427-S95-A330 | Plate 1 ] X ] ]

g 427-S95-3540 | Plate 1 - - X X

= | 427-895-3550 | Plate 1 x x x x

% [ 427:595-3560 | Plate 1 ] ] X X

BAOIOI4A



Page 4 of 24

PARTS LIST CHART
Part Number | Description Quantity | 800 Std. ?—Ioi(-)Lift 900 Std. ?—Ioi(-)Lift
% 427-S95-3580 | Plate 1 X - - -
3 | 427-895-3590 | Plate 1 X - - -
07086-20209 Hose 1 X X X X
07086-20210 Hose 1 X X X X
07086-20409 Hose 1 X X X X
07283-35158 | Clip 4 X X il x
07283-55161 | Seat 4 x x X x
427-895-1110 Eggser Lower grease 4 X X X X
427-895-1123 | Cover, LH at bucket 1 X x X X
427-S95-1381 | Joint, Connecting 1 X X X X
C£ 427-S95-1472 | Cover, RH at bucket 1 x_ X X X
é 427-S95-1510 | Bracket, Piping 1_ JIT \ X X X X
S | 427-895-1520 | Cover 1 X X X X
Z 4275951530 | Joint, Connecting L_ A X X X X
@)
% 427-S95-1541 | Bracket, Couplir 2 1 X X X X
E 427-S95-2150 | Tube 1 X X X X
2 | 427-595-2610 | Guara rixse 1 x x x x
4278952050 | (v BTNk 1 x x x x
427-895-315") ; o -ctor Assembly, ! x x x x
427-S‘,‘F-'370_ B Joint, Connecting 1 X X X X
427-895-3180 | pUector Assembly 2 x x x x
427-S95-3190 | Cover 1 X X X X
427-S95-3210 | Cover, Grease lines 1 X X X X
427-S95-3220 | Cover, RH 1 X X X X
427-S95-3271 Bracket, SL-1 2 X X X X
427-S95-3290 | Cover, LH 1 X X X X

BAOIOI4A




Page 5 of 24

BOLT ON COMPONENTS

PARTS LIST CHART
.. . 800 900

Part Number | Description Quantity | 800 Std. Hi-Lift 900 Std. Hi-Lift
427-S95-3331 Tube 1 X X X X
427-S95-3611 Cover, Link lines 1 X X X X
561-95-37450 | [niector Assembly, I x X X X

SL-1
581-96-19520 | niector Assembly, I x X X X

SL-1
581-96-19620 | Cap 10 X X X X

AIMPORTANT A

Block (3), shown in each link rework illustration, Figures 7 9. i: v ot available in the parts system and
must be fabricated locally. This item is used on all models. 1f ti is block cannot be fabricated locally,
the grease hoses may be connected directly to the link. (f .he roses are to be connected directly,
extreme care must be used to allow the hoses to flex wii." *.te movement of the link. The hoses must be
tightly secured with clamps or other means to pr_v.-wm “ubbing and chafing. Specifications for the
block are given in Figure 10.

BAOIOI4A



Page 6 of 24

AIMPORTANT A

The mounting brackets and guards in this rework have been designed for grouping the injectors as
shown in Figure 1. The grease lines are assumed to be hoses fitted in the field and connected with
appropriate fittings typically used in field applications. Care must be used when routing hoses beneath
the boom center tube. The hoses should be routed along the underside of the tube for better protection.
The supply hoses for the bellcrank and link are suspended and should be covered with plastic tube
wrap to prevent chafing.

REWORK PROCEDURE

1. Park the machine on a hard, level surface. Engage the parkin. brake, and chock the wheels.
2. Remove and rework the boom, bellcrank, bucket link, a1 d . ~ket/bellcrank pin. The rework pro-
cedures are shown on the various drawings included n .. vulletin.

NOTE: Ensure that the proper drawings are used wh. v p« rfo.'ming the reworks. Drawings included
are for WA800, standard and high-lift booms, in adu tion to WA900, standard and high-lift booms.

~
ACHUTION
Use caution when welding. Ensure t/.u. al' _recautions and safety regulations are observed to avoid
causing harm to others and/or to the aa hine.

3. After the rework of ti € 11ac..ine components has been completed, re-install the components on
the machine.

4. Install the injectors piping, and covers. Refer to Figures 12 - 19 for the proper layout of lubrica-
tion system ~Zmporents.

5. After in.*~lL.tior of the lubrication system, ensure that all hoses are properly routed and secured.

Install da.“ien-1 clamps where necessary.

E»s.uc the” kinking or chafing of the hoses does not occur.

Che\ k the lubrication lines for leaks, and repair as necessary.

Ensure that all of the reworked joints are receiving the intended lubrication.

Cover any exposed hoses with plastic tube wrap for protection.

A S

BAOIOI4A



Page 7 of 24

(1725) 885 (1744) |
510 177 163 8PLACES
S ﬁBihEIE‘RKED
|\‘ ~ g :
~ = -
+ 0) i { \
3 e 23
['s] ; & 0| ©
NI o g P
%/
37 |
o 1N | - | | . i ’
/ L , ¥ T Tl
S B30
M)
IS (2-12X1.75) (2-12X1.75)
& - !
} - } v 0] t -
G w3 N 3PLACES
B ¥ 107 “Dumgk< 5
L | 2 D, EXCEPT BMARKED RANGE. ,
i i q 4‘) o L 30 30 [ \L
00— —1 * o ,/ — —
[v'e] 1 w0 7 I \
K e SWas \ QI R 1
{
gy 4B\
(2) 9 @ @ 11 @ @ F.CE T BMARKED RANGE.
2PLACES 142 1116
12
oy 57 \ 1003//7
N B50_, S S0 .
\ Ll 10
Dy
== :EEEE
™ \é/\ A SN _
2 Nol s gy 3y — 8¢ 3
B ; L I TR . o
i 5 Zk'(l\) —|O ﬁﬁ /_\ g
Ny | N | ]
T ] +‘)
§ | E\% =
— i = D~2puaces -
B 5Q 28| 1]114 -
s 4PLACES 127 1886 ‘ :4PLACEES \65
93/ 1476 .|.520 57X afiteo @
457
688 4PLACES
927 5 Ta %mRKED
(1725) 885 (1744)

Remove seats marked before rework.

—=

AQ

4PLACES
5X106 ® 1~k 4

C-C

NOTE: 427-70-21104 Previously 427-70-21103

10 | 01573-24407 SEAT STD | 1]041].
15 [ 01571-01218 SEAT STD | 2 [0.058)%
7 |561-89-43120 BOSS --- | 4058
4 [427-595-3350 PLATE == | 2|u6m
3 [427-595-3280 PLATE --- | 2 w0
13 [427-595-3250 PLATE --- | 1|
5 [427-595-3240 PLATE -—- | 1]0..
14 |427-595-3230 PLATE == | 1|48
6 [427-595-1420]  COUPING el B X1 B
8  [427-595-1340|  PLAIE --- | 2|88
12 |425-46-12140 SEAT --- [ 2]en]e
9  [418-907-1410 B0SS --- | 2)0n|
2 |416-878-1270 SEAT == 12]04]%
11 [195-54-23640 SEAT --- | 4une
1 [427-70-21104 BOOM -—- | 1|8 [en1ias
CALLOUT | PART NUMBER PART NAME  [MATERIAL vt YR3S] REMARKS

FIGURE 2. WA800 STANDARD BOOM

70461

BAOIOI4A



Page 8 of 24

(1725)

1176

(1827)

(185)
162

&=

659

2 PLACES
m & MARKED

138
238

= =t =
‘ QJ % = 300 \\ (PT1/2)
1 = ) N (2-12X1.75)
! _ e T M= (2-12X1.75)
B % [_'—I_'QA\\ ad :J 5 ‘ éﬁ%‘é‘?ﬁmmkw B
y N_“’_‘}@; . ::ms FSO L '
10 : — .
1 T - ‘ — {'{}:,___}: — z:';] 7)\

(4)

161
(185),,

[eX)

75 P56 700 EXCEP TEDMARKED
1005 396, \

122
147

FIGURE 3. WA800 HIGH LIFT BOOM

Fi e = z - T o) M)
\ 050
)%Qx&éﬁg@mxm P - \\‘fJ B2 PLACES
RANGE N [ — (2) l 5V
™~
=4 PLACES 0 211,418 0 E’*V(a @;Eaiéim
~{l 719 3
979 114
1150 95
(17 117
25) 176 190 5[%0\@#5}\3%3
478 1320
A - A (1827)

Remove seats marked % before rework.

=R

) s
(I I ! N
[ - ¥ } [N I Sy ) 4 =
N X MARKED
1 —_ Il | — —_ I
} } }
o
t
) / |
E = e e o 3
1 T ! L HE
- T [ i Ay — =]
bl

C-C

4PLACES
SX10VGE % 1~ 4

10 | 01573-24407 SEAT STD |1 0.
15 101571-01218 SEAT STD |2 josss.
7 1561-89-43120 B0SS ---- |4 00] 5%
4 1427-595-3350 PLATE ~--= 12 104!
3 |427-595-3780 PLATE e EBLLIE
13 1427-585-3250 PLATE ~=-= 11 {ugl.
5 |427-595-3240 PLATE ~=== 11 {014
14 |427-595-3230 PLATE -=-= 11 |8,
6 1427-595-1420]  COUPLING | ---- 11 jos4].
8 |427-595-1340 PLATE ---- 12 [845).
12 |425-46-12140 SEAT --=- 12 0.
9 1418-907-1J10 BOSS ---- 12 {uul.
2 1416-878-1270 SEAT ---- {12 ]0.4].
11 |195-54-23640 SEAT ---- 3.
1 [427-850-2102 BOOM e Bl P
Callout | Part Number PART NAME  |MATERIAL n‘ntss%‘é REMARKS

70462

BAOIOI4A



Page 9 of 24

99

(1725)

927

(1752)

549

N 8PLACES
V%
5770 RKED

} [ & 5
= ; . Remove seats marked [X| before rework.
o M0 o
~ | ~
120 &
(397)
 — —
— o ¥ I .‘.I ¥ i X X A o
: S ——— i
! :.j *1;7@_
L;’T//W' I 5
5 _ TR e
F ) < B EXCEPT OMARKED RANGE. D
o ; o 30 30
\L | g‘ | % *{.; ; OO‘- // - ‘|__ - J
II\ it I S S— N :-/ — \B L. : .
A [ I o A
—L =
W 0 g ‘“‘g;j

{185)

374
1S/, 10 [onis2401] _ SEAL_ | s10 [ [oai].
9 - 15 [0571-00218 ] SEAT STD | 2 | %
o ™~ 7 [561-89-43120 BOSS ---- |4 [15].8
\74 o= 4 [42-595-3350]  PLATE [ ----[2 [us] ®
™ 3 [or-ses-aas0] P [---- {2 [ma].
C N \ 13 [i7-s95-3050]  palE [ ---- [ [wil.
% M 5 [a-ses-3m0]  puate [ Jonl.
2 APLACES 14 |427-595-3230]  PLATE ---- 1 [us].
O X0V & 1~k 4 6 [127-595-1420] cowrLing [ ---- [ 1 [o].
8 [a-sos-1:0]  puate [ ----[2 [ass].
cC-C 12 [15-46-12040]  SEAT — 2 e
9 |ng-907-1910]  B0SS - |2 [on].
58 2 [ue-am-170] Al - |12]on] %
89 /| N | 123 ' @ 11 [195-54-23640]  SEAT -4 [on®
3 4pPLACES — 4PLACES @ NOTE: 427-N42-1107 Previously 427-N42-1106 | 1 |4271-N42-1107 BOOM -oo- |0 (8% EnInAE
427 _1219|.6 5 ? M?&ED Callout | Part Number PART NAME  |materiaLfrms(WASS|  Remamks
688 506 | 320
897 o L
(1725) 927 (1752) 10 BVARKED
A-A 70463

FIGURE 4. WA900 STANDARD BOOM

BAOIOI4A



Page 10 of 24

1196 (1783) .
(1725) 146
129
732 197 N 8 PLACES
145 § 175k MARKED R
~
o~
f]
o~ (o]
W O
[e ]
C -
RN
2 PLACES
MARKED
276
(I — o —
=== )
/)
«1 ol
- ( g S (PT 1/2)
- ‘ A= ™= (2-12X1.75)
¥ - 1 G T on — T
3 o
B oo : % B
o) B o
y w____?[@ W [ ™ v
- = [Fs!
T e = T
A Il 1 | iij A

2ACER T MARKED
10 RANGE o

XCEP

1

0100300 “ARKEDm
-—
O

396, 5

Y
9
/

/

FIGURE 5. WA900 HIGH LIFT BOOM

/7
| * oyf ™~ g
‘ o
j; iz = <«
& =~ ~ =N o
» -\ - 2 PLACES ~
=HE e \ 5
O Ly ]
Y m )
- 2 PLACES
101100-300 ﬁﬁE;ED
e 23 [|.438 114
T 4 PLACES
5 128 NS
931 4561329
1187 75
1725 1196 168
A-A (1783)

C-C

Remove seats marked before rework.

=t .
e ==
I]@@—[ = = < .FE§]
=T = =

4PLACES
SXT0VE % 1~ d

01573-24407

SEAT

S1D

041,

7

15 {1 01511-01218 SEAT STD |2 [00%] %
8 [561-89-43120 BOSS - 14 [05].8
2 [4727-595-3350 PLAIE ---- 12 |04|.B
4 427-595-3280 PLATE ---- 12 ).
13 [427-595-3250 PLATE === 11 | Wl
5 1427-595-3M48 PLATE === 11 |01
14 [427-595-3230 PLATE ---- 11 48],
6 [427-S95-1420] COUPLING  f---- |1 [084].
9 [427-595-1340 PLATE ---= {2 |84,
12 [425-45-12140 SEAT ---- 12 |0n]#
10 1418-907-1)10 BOSS ---- 12 [8H].
1 |416-878-1270 SEAT === 1120408
11 1195-54-23640 SEAT --—-13 en].®
3 1427-850-1305 BOOM ---- |1 |
Caliout { Part Number PART NAME  [MATERIAL rnmiMESF|  REARKS

70464

BAOIOI4A



Page 11 of 24

Remove nipple (07020 - 00000) and seat marked

before rework.

(" Traces )

0/020-00000

PREVIOUS PART
NUMBER TO REWNRK

B
243 Bf

23

259 17 181

6 [(19/3-74409 StA STD [ 1]0.4

1 [ 019/3-27506 StA STD [ 17031

5 [ 015/1-01016 StA STD [ 210.0%

3 [477-595-337) SEAL -—— 110l

2 [4)]-995-3310 RACKE --- [ 1]0.38].

4 [47]-595-1640 RACKE --- | 1]0.88].

7 [475-59-1250 SEAT --- 1]l

8 [42]-70-00071(BE [ [CRANK ASS'Y] --- [ 1[1830].

CALLOUT | PART NUMBER PART NAME  |MATERIAL jomvstl| YR33 REMARKS

FIGURE 6. BELLCRANK REWORK - ALL MODELS

BAOIOI4A



Page 12 of 24

W\ h47

~
o
I—'—\ —
| | n';l =1 L= —
| a— I I——Q( '
[ T ™ e
N R
10
3PLACES o
ULy . A-AB-B,C-C
C ‘ (1:2)
=
C
70470
1. Plate (427-S95-3580) 4. Plate (427-S95-3550)
2. Seat (01571-01016) 5. Link (427-70-20023)*
3. Block (Fabricate locally, * replaced link (427-70-20022)

Refer to Figure 10.) 6. Plate (427-S95-3590)

FIGURE 7. LINK REWORK - WA800 STANDARD BOOM

BAOIOI4A



Page 13 of 24

3PLACES 0 E

- _ (1390) 70471
1. Block (427-S95-2810) 4. Link (427-850-2202)
2. Seat (01571-01016) 5. Plate (427-S95-3550)
3. Block (Fabricate locally, 6. Plate (427-S95-A330)

Refer to Figure 10.)

FIGURE 8. LINK REWORK - WA800 HIGH-LIFT BOOM

BAOIOI4A



Page 14 of 24

122)

3PLACES

10
A-A,B-B,C-C

(1:2)

70469

1. Plate (427-S95-3540) 4. Plate (427-S95-3550)
2. Seat (01571-01016) 5. Link (427-70-00064)
3. Block (Fabricate Locally, 6. Plate 427-S95-3560)

Refer to Figure 10.)

FIGURE 9. LINK REWORK - WA900 STANDARD & HIGH-LIFT BOOM

BAOIOI4A



Page 15 of 24

6-PT1/8
6-8.5DRILLS
__ - 'Iﬁ_& _____ __ — h— h— h—
—_— - J m e — — — —_— —_—- —_—- —_—- —_- —_-_ —
Il o 0 |
T <+ N — — — — — = = — —
1- -l ‘_ . -+ .u_\I,L __________
<
20 -l
43 2295
Y
FA ©)
_"'“”—_‘__——_——————r{,\—"'—
- = - - _- —- - —_ —_ — = — A ]
'ﬁ—llj—_ ————— - - - - 7!\—l- 1=
——~Pplaces U — — T 7 777 il
T |
10 198 |
[ HI=H ‘
HEM 02 BAR - 28 x 10 mm QTY 2
P 2~5 ITEM 01 BLOCK - 055 QTY1
70460
[ d N ) .
, “humir al Composition | Thickness up Thickness from
i to 3/4 in. (19 mm)| 1.5-4in. (35 - 102 mm)
| Carbon, max. % 0.26 0.28
Manganese, % No Requirement |  0.60 - 0.90
Phosphorus, max. % 0.04 0.04
Sulfur, max. % 0.05 0.05
Silicon, % 0.40 max. 0.40 max.

Tensile Strength

58 - 80 ksi (400 - 550 MPa)

Yield Point 36 ksi (250 MPa)
Elongation in 8 in. (200 mm), min. % 20
Elongation in 2 in. (50 mm), min. % 23

FIGURE 10. LUBRICATION BLOCK ON LINK

BAOIOI4A



Page 16 of 24

(
|
(2180)

BELLCRANK

BUZK=T LINK

BUCKE™

- 4 x2oerH) 7

\/ DRILL DEPTH4 ) i
{—\ (485) 11-

T

NOTE: Dimensions are in mm

13

A 70466

FIGURE 11. BELLCRANK/LINK PIN REWORK

BAOIOI4A



Page 17 of 24

Grease Supply IN

I ‘actor For
! Bucket Pin

To Bellcrank
Injector Bank

1. Nipple (1/2 PT) 6. SL-1 Twin Injector Assy. 9. Bolt (M12 x 1.25 x 20 mm)
2. Connector (1/2 PT) (427-895-3150) 10. Washer (M12)

3. Bolt (M8 x 1.25 x 45 mm) 7. Joint (427-S95-3160) 11. Nut (M12 x 1.25 mm)

4. Elbow (45°, 1/8 NPT) 8. Elbow (3/8 PT) 12. Elbow (3/8 NPT)

5. Cap (581-96-19620)

FIGURE 12. MAIN SUPPLY, BOOM CYLINDER INJECTORS, AND PIPING

BAOIOI4A



Page 18 of 24

70446

1. Nut (M12 x 1.75 mm) 5. Connector (1/8 NPT) 9. Bracket (427-S95-3271)

2. Washer (M12) 6. Clip (07283-35158) 10. Bolt (M12 x 1.75 x 20 mm)
3. Seat (07283-55161) 7. Bolt (M12 x 1.75 x 25 mm) 11. Elbow (45°, 1/8 PT)

4. SL-11 Injector Assy. 8. Washer (M12)

(427-S95-3180)
FIGURE 13. BUCKET PIN INJECTORS AND PIPING

BAOIOI4A



Page 19 of 24

Boom Cylinder
Piping
(Figure 1)

For RH Bucket Pin

To LH Bucket
Pin Injector

4

A 3
Ty Bo

To Bellcrank Injector Bank

70447

1. Connector (3/8 NPT) 5. Washer (M14)

2. Bolt (M12 x 1.25 x 20 mm) 6. Bolt (M14 x 2 x 35 mm)
3. Bolt (M12 x 1.75 x 20 mm) 7. Bracket (427-S95-1541)
4. Connector (3/8 PT) 8. Connector (3/8 PT)

FIGURE 14. BOOM ARM PIPING

BAOIOI4A



Page 20 of 24

e
/ e
/é; ,f/j
For LH Bucket Pin !,/ e
(Figure 1) vl

70448

1. SL-11 Injector Assy. (427-S95-3180) 3. Bolt (M12 x 1.75 x 20 mm)
2. Connector (1/4 NPT) 4. Elbow (45°, 1/8 PT)

FIGURE 15. LEFT ARM PIPING, BUCKET PIN

BAOIOI4A



Page 21 of 24

8. Cover (427-S95-1110)
9. Cover (427-S95-1123)
10. Cover (427-S95-1472)
11. Bolt (M14 x 2 x 35 mm)

1. Cover (427-S95-3190) 12. Washer (M14)

2. Bolt (M12 x 1.75 x 25 mm) 5. Bolt (M12 x 1.75 x 30 mm) 13. Cover (427-S95-1520)
3. Washer (M12) 6. Cover (427-S95-3220) 14. Bolt (M16 x 2 x 30 mm)
4. Cover (427-S95-3210) 7. Cover (427-S95-3290) 15. Washer (M16)

FIGURE 16. COVERS AND GUARDS

BAOIOI4A



Page 22 of 24

1.
2.
.BoltM.1x2x 35 mm)
. Bracket (427-S95-1510)
. Joint (427-S95-1530)

. Elbow (3/8 PT, M22 x 1.5 mm) 16 1501
. Connector

Bolt M12 x 1.72 x 30 mm)
Washce (M '4)

(3/8 PT, M22 x 1.5 mm) 13. Connector (1/8 PT)

. Connector .
(3/8 NPT, M22 x 1.5 mm) 14. Joint (427-S95-1381)
. Tube (427-S95-3331) 15. Nipple (1/8 PT, M14 x 1.5 mm)
.Bolt M10 x 1.5 x 16 mm) 16. Washer (M12)
. Elbow (45°, 1/8 PT) 17. Cover (427-S95-2950)
. Nipple (3/8 NPT) 18. Tube (427-S95-2150)

FIGURE 17. BELLCRANK ITEMS

Refer to Figure 18

160

1 ©

19. Bolt (M8 x 1.25 x 45 mm)

20. Plug (3/8 NPT)

21. SL-1 Injector Assy.
(561-95-37450)

22. SL-1 Injector Assy.
(581-96-19520)

23. Hose (07086-20409)
24. Nipple (1/8 PT)
25. Cap (581-96-19620)

BAOIOI4A



Page 23 of 24

MTNTT]
F N~ —§ %E_

o|ale o|o
\$§o oMo ) T
I
] T ‘ l"'"
A )‘ld 1
®) Q) (e_'s%
70468
1. Tube (427-S95-2150) 5. Bucket Cylinder Injector
2. Injector Assy. (561-95-37/5¢; 6. Bellcrank Center Pivot Injectors
3. Nipple (581-96-19580> 7. Link (Rear) Injectors

4. Injector Assembly (5¢' ¢ -1.520) 8. Link (Front) Injectors
FIGURE 18. TRIPLE IN. EC"'OR / QUAD INJECTOR MANIFOLD MATING

BAOIOI4A



Page 24 of 24

1. Hose, 900 mm (07086-20209) 6. Nipple 10. Elbow (1/8 PT)

2. Hose, 1000 mm (07086-20210)  (1/8 PT, M14 x 1.5 mm) 11. Cover (427-S95-3611)

3. Guard (427-S95-2610) 7. Nipple (1/8 PT) 12. Bolt (M12 x 1.75 x 25 mm)
4. Bolt (M14 x 2 x 40 mm) 8. Elbow (45°) 13. Washer (M12)

5. Washer (M14) 9. Nipple (1/8 PT) 14. Bolt (M10 x 1.5 x 16 mm)

FIGURE 19. LINK ITEMS

BAOIOI4A





